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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations
Part 15 Subpart C,
and Canada RSS-210 issue 8
Applicant  : MEILOON INDUSTRIAL CO.,LTD.

No 77, Lane 1775, Chuen-Ryh RD, Taoyuan
City, Taiwan

Address

Equipment : TVee Model 25

Model No. : TVEEM25B-01201

FCC ID . R4A8TVEEM25TX

ICID . 7190A-TVEEM25

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2009), and Canada
RSS-210.

The test was carried out on Dec, 22, 2010 at Cerpass Technology Corp.

Signature

Elark Lin
EMC/RF B.U. Manager
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1. Report of Measurements and Examinations

1.1List of Measurements and Examinations

FCC Rule IC Rule . Description of Test Result
15.203 Iltem5.5 . Antenna Requirement Pass
15.207 Item9 . Conducted Emission Pass
15.209 : .
15.247(d) ltem6.3 . Radiated Emission Pass
ltem7.3 . Receiver Spurious Emission Pass
15.247(a)(2) | Item6.2.2(0) |. 6dB Bandwidth Pass
15.247(b) ltem6.2.2(0) |. Maximum Peak Output Power Pass
15.247(d) Item6.2.2(0) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) Item6.2.2(0) |. Power Spectral Density Pass
[tem5.9.1 |. 99% Bandwidth Pass
1.1307
1.1310 ;
51091 ltem14 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test
System Power: 150 watts peak
Soundbar Woofers: Dual 1 1/2” x 6” HHRT drivers
Subwoofer: 6”"FCCM woofer
Wireless Technologies: 2.4GHz frequency hopping(subwoofer)
Dimensions: (HXWxD) Soundbar 112 x 800 x 112mm
Subwoofer 241 x 266 x 277mm
® \Weight: Soundbar 2.3kg
Subwoofer 7.7kg

2.2 Carrier Frequency of Channels

Channel Frequency(MHz) Channel Frequency(MHz)
01 2403 09 2443
02 2408 10 2448
03 2413 11 2453
04 2418 12 2458
05 2423 13 2463
06 2428 14 2468
07 2433 15 2473
08 2438 16 2478

2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to

ANSI C63.4.

b. The complete test system included DVD player, Ipod and EUT for EMI test. .

c. An executive program, “1KHz Color Bar” under was executed to play sounds.

d. The following test modes were performed for test:
e CHO1: 2403MHz, CHO8: 2438MHz, CH16: 2478MHz

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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2.4 Description of Test System

Device Manufacturer | Model No. Description
Ipod Apple A1320 Data cable, USB Shielding, 1m
DVD Player | Sony

DVP-NS718HP | N/A

Use Cable:
Cable Quantity | Description
AV cable 1 Unshielding, 1.5m

2.5 Connection Diagram of Test System

el T

(Speaker)

DVD Player
EUT
(Subwoofer)

1. The USB cable is connected from EUT(Speaker) to the Ipod.
2. The AV cable is connected from EUT(Subwoofer) to the DVD Player.

*The EUTs were connecting to each other via wireless.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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2.6 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St. (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS1-SD):

No. 68-1, Shibachong Si, Shihding Township, Taipei
County, Taiwan, R.O.C.

FCC Registration Number :

TW1061,TW1056, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-543 for Telecommunication Test
C-3328 for Conducted emission test

R-3428 for Radiated emission test
G-97 for Radiated emission test above 1GHz.

Test Voltage:

AC 120V / 60Hz

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart C
Canada RSS-210

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Test Distance:

The test distance of radiated emission from antenna to

EUT is 3 M.
2.7 Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB

Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25GHz

Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak 1.4dB
Output Power
100kHz Bandwidth of 2.2dB
Freguency Band Edges
Power Spectral Density 2.2dB

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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2.8 History of this test report

B ORIGINAL.

1 Additional attachment as following record:

Attachment No. | Issue Date Description

Cerpass Technology Corp.
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3. Antenna Requirements

3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.
And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain
Antenna Type: Omni Dipole antenna
Antenna Gain: 1.53 dBi

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI

C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2. The interface cables and equipment

positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0 -30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

i3

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

a o

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Issued date : Dec, 27, 2010
11 of 53
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4.3 Typical Test Setup

80cm

80c!

LISN

4.4 Measurement Equipment

LISN

Instru_mentj Model No. Manufacturer | Serial No. CEllIEME Valid Date
Ancillary Date
EMI Receiver R&S ESCI 100821 2010/01/21 2011/01/20
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2010/05/25 2011/05/24
LISN EMCO 3825/2 9703-2655| 2010/07/19 2011/07/18
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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4.5 Test Result and Data

Power . | AC 120V Pol/Phase . | LINE

Test Mode 1 : | CH1: 2403MHz Temperature 11 23°C

Memo : Humidity 1| 67 %

0 Level (dBuv) Date: 2010-11-24
\ CLASS-B
\ CLASS-B(AVG)

45

[2
OOJS 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Fredg Value Factor Fesult Limit Margin Remark
MHz dBuv dB/m dBuV/m dBuW/m dE
1 0.16 2777 o.av 27.84 55.72 -27.88 bverage
2 0.16 37.6E o.av 37.69 65,72 -Z58.03 QF
3 0.21 30.69 o.a7 30.76 5E3.14 -22.38 hverage
4 0.21 39.15 o.av 39,22 63.14 —-23.92 QF
= 0.46 35.07 0.086 35.13 46,70 -11.87 Lrerage
& 0.46 4z2.73 0.06 4z.79 56.70 -13.91 QF
7 0.80 19.07 0.08 19.15 446.00 -26.85 Lrerage
g 0.80 31.05 o.08 31.13 56.00 -24.87 QF
9 1.18 20.91 0.10 21.01 46,00 -24.,99 Lverage
10 1.18 Z8.36 o.10 Z28.46 Ea.00 -27.54 QF
11 Q.48 27.99 0.3a8 28.37 50,00 -21.63 Lrerage
1z 2.4¢8 35.91 0.38 36.29 &0.00 -23.71 QF
Motems

1. Besult = FEead Value + Factor

Z. Factor = LI3N Factor + Cable Loss

3. kll emission below 1GH=z at 802 .11b/g/n mode are all the same,so0 the
80Z.11g/n wode chosen ag representative in final test.

4. Aocording to technical experiences,all spurious emission of S02.1lgi/n
mode st channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe helow
1GH=z,s0 that the channhel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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Power .| AC 120V Pol/Phase - | NEUTRAL
Test Mode 1 | CH1: 2403MHz Temperature 1 123°C
Memo : Humidity 1| 67 %

0 Lewvel (dBuW) Date: 2010-11-24

\ CLASS-B

0 0.15 0.5 1 2 5 10 20 30

Frequency {MHz)
Fead
Item Freqg Value Factor Result Limit Margin Remark
MH=z dBuv dB/m dBuV/m dBuVim dEb
1 0.16 33.89 o.1z2 34.01 55.41 -21.40 Lyerage
2 0.14 40.95 0.1z 41.07 65,41 -24.34 QF
3 0.21 25.40 0.1z 28.52 53.15 -24.63 bverage
4 0.21 35.82 0.1z 35.94 63.15 -27.21 QF
5 0.45 35.08 0.1z 38.20 45,30 —-5. 60 brerage
& 0.45 41.67 .12 41.79 Ee.80 -15.01 QF
7 0.80 21.93 0.14 2z.07 46.00 -23.93 bverage
g 0.80 29.74 0.14 29.88 S56.00 —-26.12 QF
=l 1.15 Zz2.01 o.15 Z2.16 46,00 -23.84 Lyerage
10 1.18 28.19 0.15 28.34 Ee.00 —Z7.66 QF
11 9.26 3Z2.64 0.34 32.95 50.00 -17.02 bverage
1z 9.26 6.6l 0.34 36.95 50,00 -23.05 QF
Notes

1. REesult = Read Value + Factor

2. Factor = LISN Factor + Cable Loss

3. All emission below 1GHz at 80Z.11b/gfn mode are all the same,so the
802 .11g/n mode cho3en a3 representative in final test.

4. According to technical experiences,all spurious emission of S0zZ.1llg/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe below
15H=z, =0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

5. The data is worse case.

. -, — ¥
Test engineer; _ (L 2 <47\
L
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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5. Test of Radiated Emission

5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following
values:
Frequency Distance Radiated Radiated
(MHz) Meters LV /IM) (dB pVIM)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general

requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30
230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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5.3 Typical Test Setup

Antenna
v Equipment under Test
—
——— +  Testdistance —P|
0.8M
Turn Table
) \ Ground Plane
Receiver
5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Calg;?e“on Valid Date
EMI Receiver SCHAFFNER | SCR3501 437 2010/10/14 | 2011/10/13
Amplifier Agilent 8447D 2944A10531 | 2010/02/05 | 2011/02/04
Bilog Antenna Schaffner CBL6112D 22242 2010/02/05 | 2011/02/04
Spectrum Analyzer R&S FSP 3 100800 2010/02/09 | 2011/02/08

SPECTRUM
ANALYZER R&S FSP40 100219 2010/11/5 | 2011/11/4
HORN ANTENNA EMCO 3115 31589 2010/05/04 | 2011/05/03
Preamplifier Agilent 8449B 3008A01954 | 2010/02/26 | 2011/02/25
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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5.5 Test Result and Data
5.5.1 Test Result and Data of Transmitter
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| CH1: 2403MHz Temperature 1 123°C
Memo : Humidity : | 65%
a0 Level {dBuvim) Date: 2010-12-22
FCC|CLASS-B
40
2 3 4
a
5
1
“30 85, 140, 195, 250, Jos
Frequency (MHz)
Fead Ant Tab
Item Fredg Value Factor Result Limit HMargin Remark Pos Pos
MH= dABuv dB/m dBuV/m dBuv/m dE CIn Ded
1 95.75 358.44 -11.94 Z26.50 43 .50 -17.00 Pesak 100 360
2 122 .95 44 52 -5.43 36.04 43 .50 -7.46 Peak 100 360
3 147,70 47 .30 -9.52 37.78 43 .50 -5.72 Peak 100 360
4 172 .45 5E3.09 -15.80 37.29 43 .50 -5.21 Peak 100 360
5 197.20 45.25 -13.65 31.60 43.50 -11.90 Feak 100 360
& 270,63 4z .63 -13.58 259.10 45.00 -16.90 Pesak 100 360
Notes

1. Fesult = Read VWalue + Factor

z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruw analyzer iz 1Z0KHz
and wideo bandwidth i=s 300kH=z for Peak detection and Quasi-peak
detection at frecquency kbelow 1GHz.

4, All emission below 1GHz at 80Z2.11b/g/n mode are all the same,so the
g0z .11g/n mode chosen as representative in final test.

5. Aocording to technical eXperiencez,all spurious emizsion of S0Z.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same bhelow
13Hz,30 that the chahnel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The dats is worse case.

L
Cerpass Technology Corp. Issued date : Dec, 27, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 18 0of 53



-

o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 . | CH1: 2403MHz Temperature 11 23°C
Memo Humidity : | 65%
0 Level (dBuv/my) Date: 2010-12-22
FCC/CLASS-B
23 4
10 1 4 B
uBﬂﬂ 440. 580. 720. g60. 1000
Freguency (MHz)
Fead Lnt Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos= Fos=
MHz dBuv dEB/m dBuW/m dBuW/m dE o Deg
1 655. 50 37.04 -1.02 36.02 45.00 -9.95 FPeak io00 u}
2 737.50 39.52 1.99 41.51 46.00 -4.49 Feak 100 u}
3 7oz .00 39.11 1.85 40.96 44.00 -5.04 Feak 100 o
4 835.50 37.26 o.17 37.43 46.00 -8.57 Peak 100 u}
5 554.50 35.80 5.35 41.15 45.00 -4.585 Feak 100 u}
3 935.60 30.75 &5.07 36.582 45.00 -9.158 FPeak io00 u}
Notes:

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wideo bandwidth is 300kH=z for Peak detection and Ouasi-peak
detection at frequency below 1GH=z.

4, A1l emwizsion below 1GHz at 202.11kh/g/n mode are all the sames,s0 the
802.11g/n mode chosSen as representative in final test.

5. lecording to technical experiences,all spurious emission of S80Z.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
1GH=z,s30 that the channel 1 or 3 (for HT40) was chosen as repressntative
in final test.

6. The data iz worse case.

Cerpass Technology

Corp. Issued date : Dec, 27, 2010
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CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 : | CH1: 2403MHz Temperature 11 23°C
Memo Humidity 1| 65 %
0 Level {dBuWim) Date: 2010-12-22
FCC CLASS-B
|
5
0 7 3
1 B
3
USU 85. 140. 195, 250. 305
Frequency (MHz)
Read Ant Tsh
Item Freq Value Factor Fesult Limit Hargin Femark Fo= Fo=
MH= dBuv dE/m dBuv/mw dBuV/m dB I Ded
1 122.95 50.66 -16.15 34.45 43 .50 -9.02 Peak 100 360
2 172 .45 55.73 -21.05 37.65 43 .50 -5.85 Peak 100 360
3 197,20 45,43 -156.91 31.52 43 .50 -11.95 Peak 100 360
4 221.13 55.40 -15.69 39.71 45.00 -6.29 Peak 100 360
5 270,63 54.61 -14.11 40. 50 46.00 -5.50 Peak 100 360
& 295,35 45.11 -14.19 33.92 46.00 -12.08 Peak 100 360
Notes:

1. Result = BEead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum anhalyzer is 120KEH=
ahd wideo bahdwidth i= 300kHz for FPeak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, A1l emission below 1GHz at S02.11bh/g/n mode are all the sawe,so the
202.11g/n mode chosen as representative in final test.

5. Ahecording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are alwost the s=stne below
15H=z,=0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data i1z worse case.

Cerpass Technology

Corp. Issued date : Dec, 27, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 20 0f53
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* CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 : | CH1: 2403MHz Temperature : | 23°C
Memo : Humidity : | 65%

0 Lewvel (dBuvim) Date: 2010-12-22

FCC|CLASS-B
3 A
4 3]
40 1 5
DSDD 440. 580. f20. 860. 1000
Frequency {(MHz)
Read Ant Tah
Ttem Freqg Value Factor Fe=sult Limit Margin Femark Fos= Pos
MHz dBuV dEB/m dBuV/m dBEui/m dE cm Deqg
1 6585.50 35.73 3.66A 39.39 46,00 -6.61 Peak 100 u]
2 T3T.50 36,22 5.25 41.50 46,00 -4.50 Peak 100 u]
3 T86.50 36.75 2.87 39.62 46,00 -6.38 Peak 100 o
4 835.50 35.88 4,28 40.16 46,00 -5.54 Peak 100 o
= 884 .50 31.70 10. 52 4z .22 45,00 -3.78 Peak 100 u]
& 935,60 32.83 7.56 40.389 46,00 -5.61 Peak 100 u]
Hotes

1. Besult = Read WValus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4, All emission below 1GHz at S502.11kh/g/n mode are all the =Same, 30 the
g0Z.11lg/n mode chosen a2 repregentative in final test.

5. According to technical experiences,all spurious emizsion of S0Z.11gfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are alwost the sawme below
15H=z,=s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

f. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| CH1: 2403MHz Temperature 11 23°C
Memo : Humidity .| 65%
Level (dBuvim) Date: 2010-12-22
107
FCC|CLASS-B
2
FCC CLASS-B (AYG)
LT ) 1
I]1I]I]I] 2800, 10600, 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fo=
MH= dBuv dB/m dBuVy/m  dBuV/m dE m Deg
1 45306.00 34,29 15.05 49.34 54.00 -4.66 byerage 100 ]
2 45306.00 49,61 15.05 64,66 74,00 -9.34 Peak 100 218
Notes

1. EResult = REead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyeer iz 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth i=s 3MHz for Peak detection at frequency showve
1GH=.

8. The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10Hz for ALverage detection at fredquency abowve
1GH=.

6. The other emwissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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. " CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power AC 120V Pol/Phase : | HORIZONTAL

Test Mode 1 1| CH1: 2403MHz Temperature 11 23°C

Memo Humidity .| 65%
Level (dBuWim) Date: 2010-12-22

107
FCC CLASS-B
?

FCC CLASS-B (AVG)

LT )

0 1000 800, 10600, 15400. 20200, 25000

Frequency (MHz)
Fead Ant Tah
Item Freq Value Factor Fesultc Limit Margin Femark Fos Fos
MH=z ABuv’ dE/m dBuv/m  ABuv dE s} Deg
1 45306.00 34.25 15.05 49,33 54.00 -4.67 byverage 100 360
2 45306.00 49,51 15.05 64,56 74,00 -9.44 Peak 100 206
Notesz:

1. Fesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=
and video bandwidth is 300kHz for Peask detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MH= for Peak detection at fredgquency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H= for Average detection at fregquency abhove
1GH=.

6. The other ewmissions iz too low to he measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 CH8: 2438MHz Temperature 23°C
Memo Humidity 65 %
107 Level (dBuvim) Date: 2010-12-22
FCC CLASS-B
2
FCC CLASS-B (AVG)
LT ) 1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead int Tah
Item Freqg Value Factor Result Limit Margin Femark Fos Fos
MH=z dBuW dE/m dBuWV/m dBuWim dE cIn Deg
1 4576.00 34,30 15.24 49 .54 54.00 -4.46 Iverage 100 ]
2 4576.00 49,11 15.24 64.35 74.00 -9.65 FPeak 100 150

oy

Fesult =
Factor =

Fead Value + Factor

Antenna Factor + Cable Loss - Amplifier

The resolution handwidth of test receiver/spectrum analyzer is 120EH=z
and video bandwidth is 300kHz for Feak detection and Quasi-peak
detection at fregquency below 1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth i=s 3MHz for Peak detection at frequency abhove
1GH=.

The resolution bandwidth of
and wideo bandwidth is 10H=z
1GH=.

The other emissions is too low to be measured.
The data iz worse case.

test receiver/sSpectrum analyzer iz 1MH=
for Average detection at fredquency showve

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Dec, 27, 2010
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" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1| CH8: 2438MHz Temperature 11 23°C
Memo : Humidity .| 65%

Level {(dBuvm) Date: 2010-12-22
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
H4 1
u1ﬂﬂﬂ 5800. 10600, 15400, 20200, 25000
Fregquency (MHz)
Read int Takh

Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos

MH= dABuVW dE/m dEuW/m dEuVW/m dE I Deg
1 4376.00 34.31 15.24 49.55 54.00 -4.45 bverage 100 u}
2 45376.00 45.64 15.24 63 .88 74.00 -10.1z2 Feak 100 u}
Notes

1. Result = BRead Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyeser is 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
ahd wvideo bandwidth is 3MH=z for Peak detection at frecquency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wideo bandwidth is 10Hz for Average detection at fregquency abhove
1GH=.

6. The other emissions is too low to be measured.

The data iz worse case.
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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. " CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| CH16: 2478MHz Temperature 11 23°C
Memo : Humidity .| 65%
Level (dBuvim) Date: 2010-12-22
107
FCC|CLASS-B
2
FCC CLASS-B (AWG)
LT )
u1ﬂﬂﬂ 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Fesulc Limic Margin FEemark Fos Pos
MH=z ABuv dE/m dEBuV/m dBul/m dE oI Dedg
1 4956.00  34.39 15.45 49,54 54.00 -4.16 bvyerage 100 360
2 4956.00 45,27 15.45 53.72 74,00 -10.28 Peak 100 a7
Notes

1. Result = Read Walue + Factor

2. Facrtor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth is 300kH= for Peak detection and QCuasi-peak
detection at frequency hbelow 1GH=z.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fredquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 10Hz for Average detection at frequency above
1GH=.

&. The other emissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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- CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 CH16: 2478MHz Temperature 23°C
Memo Humidity 65 %
107 Level (dBuvim) Date: 2010-12-22
FCC CLASS-B
1
FCC CLASS-B (AVG)
LT )
0 1000 H800. 10600. 15400, 20200, 25000
Frequency {(MHz)
Fead Ant Tahk
Item Freqg Value Factor Fesult Limit Margin Femark FPos Fos
MH= ABuv dE/ m ABuiv/m dBuVim dE m Deg
1 4955.75 49.938 15.45 65.43 74.00 -5.57 Peak 100 o
2 4955.88 34.93 15.45 50.385 54.00 -3.62 byerage 100 o
Notes=:
1. Besult = Read WValus + Factor
2. Factor = Antenha Factor + Cable Loss - Awmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EH=

and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is S3MHz for Peak detection at fredquency above
1GH=.

The resolution handwidth of test receiver/spectruwn analyezer iz 1MH=
and video bandwidth iz 10Hz for ALverage detection at freguency above
1GH=.

The other emissions is too low to he measured.

The data iz worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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" CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

5.5.2 Test Result and Data of Receiver

Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| CH1: 2403MHz Temperature 11 23°C
Memo Humidity 1| 65%
0 Level (dBuV:m) Date; 2010-12-22
FCC CLASS-B
40
3
i G
s a
1
030 85. 140, 195. 250, 305
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Eesult Limit Margin Eemark Pos Pos
MHz dBuif dE/m dEuV/m dBuW/m dE cm Deg
1 45.65 30.37 -11.12 19.25 40. 00 -Z0.75 FPeak 100 360
2 100.25 40.02 -11.94 Z8.08 43 .50 -15.42 Peak 100 360
3 125.25 40.65 -7.53 33.12 43 .50 -10.35 Feak 100 360
4 178.65 36.37 -15.11 21.26 43 .50 -22.24 Peak 100 360
5 ZZZ2.65 40.35 -16.74 23.61 45,00 -22.39 Feak 100 360
& ZE0.25 40.36 -14.79 Z5.57 45,00 -Z0.43 Feak 100 360
Notes:

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvezer iz 120EHE=
and wvideo bandwidth i=s 300kHz for FPeak detection ahd Quasi-peak
deteaction at frequency below 1GII=.

4. All emission below 1GHz at S80Z.11b/gfn mode are all the same,so the
802 .11g/n mode chosen as representative in final test.

5. Aecording to technical experiences,all spurious emission of 802.11gfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
13Hz,30 that the channel 1 or 3 (for HT40)was choseh as representative
in final test.

&. The data iz worse case.

Cerpass Technolog
Tel:886-2-2655-8100

y Corp. Issued date : Dec, 27, 2010
Fax:886-2-2655-8200 Page No. . 280f53
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- CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 CH1: 2403MHz Temperature 23°C
Memo Humidity 65 %
0 Level {(dBu\im}) Date; 2010-12-22
FCC CLASS-B
40
2 4 o
a
’ 3
0 300 440, 580, 720, 860, 1000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dAEuV dB/m dBuv/m  dBuV/m dE m Deg
1 375.13 40.13 -10.32 29.581 45.00 -16.19 Peak 100 ]
z 450.13 43.37 -8.55 34.52 45.00 -11.18 Peak 100 u]
3 550.13 40.13 -5.40 31.73 45.00 -14.27 Peak 100 ]
4 780.13 36.37 -1.23 35.14 45.00 -10.56 Peak 100 ]
5 850.65 30.00 2.29 32.29 45.00 -13.71 Peak 100 ]
& 950.13 30.36 G.10 36.46 45.00 -9.54 Peak 100 ]
Notesz:
1. Fesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EH=

and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GIIz.

b11 emission kbelow 1GHE at S0Z.11b/g/n mode are all the same,so0 the
802 .11g/n mwode chosen as representative in final test.

heoording to technical experiences,all spurious emission of 802.11gin
mode at channel 1,6,11 or 3,6,9 (for HT40) are alwost the samwme helow
1GH=,=s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 1| CH1: 2403MHz Temperature : | 23°C
Memo : Humidity .| 65 %
0 Lewvel {((dBuVim) Date; 2010-12-22
FCC|CLASS-B
40
i
]
1 9 3
030 a5. 140, 195. 250, 305
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Rezult Limit Margin Remark Fo= Fo=
MH= dBuv dB/m dEuv/m dBuVim dE CIn Ded
1 E0.2Z5 30.33 -13.98 16.35 40.00 -23.65 Peak 100 360
2 100.65 35.63 -19.99 15.64 43 .50 -27.86 Peak 100 360
3 150.13 35.36 -17.58 17.78 43 .50 -25.72 Peak 100 360
4 155.37 36.65 -19.29 17.36 43 .50 -Z6.14 Peak 100 360
5 Z250.13 41.66 -13.44 28.22 45.00 -17.78 Peak 100 360
3 275.65 38.65 -14.45 Z24.20 45.00 -21.80 Peak 100 360
HNotes

1. Besult = Bead Walus + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analvzer is 1Z20KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecguency helow 13z,

4, A1l emiszion helow 1GHz at S0Z.11b/g/n mode are all the same,so the
g02.11g/n mode chosen as representative in final test.

5. lecording to technical experiences,all spurious emission of 802.11g/n
mode at channhel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,=s0 that the channel 1 or 3 (for HT40)was choseh as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 1| CH1: 2403MHz Temperature : | 23°C
Memo Humidity 1|1 65%
0 Level (dBuv/im) Date: 2010-12-22
FCC|CLASS-B
40 2
3 4 ?
2
1
0300 4440, 580, T20. 860, 1000
Fregquency (MHz)
Fead Ant Tab
Iterm Freqg Value Factor RBesult Limit Margin RBemark Po= Pos
MH= dABuv dB/m dBuV/m dBuv/m dE CIn Ded
1 340,36 40.65 -12.22 258.43 45.00 -17.57 Pesak 100 u]
2 4585. 65 40. 66 =-7.60 33.06 46.00 -12.94 Peak 100 u]
3 525,65 39.47 -4.20 35.27 45,00 -10.73 Pesak 100 u]
4 575.13 37.66 -1.42 36.24 45,00 -9.76 Peak 100 u]
5 599,37 29.65 10.74 40.39 46,00 -5.61 Peak 100 u]
& 950.13 30.36 5.80 37.16 45,00 -5.84 Peak 100 u]
Notes:

1. RBesult = BEead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 120KH=z
and wideo bandwidth is 300kHz for Feak detection and Quasi-peak
detection at frequency helow 1GIIz.

4, All emission below 1GHz at 802.11lkb/gf/n mode are all the Zame,sSo the
802 .11g/n mode chozen as representative in final test.

5. Aocording to technical experiences,all spurious emission of 802.11g/n
mwode at chahnel 1,6,11 or 3,6,9 (for HT40) are almost the satme below
1GHz, 30 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.

L
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“=#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| CH1: 2403MHz Temperature 11 23°C
Memo Humidity .| 65 %
Level (dBuVin) Date: 2010-12-22
107
FCC CLASS-B
1 2 3 4 16 6 FCC CLASS-B (AVG)
54
o1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cr Deg
1 1950.00 45.66 7.05 52.71 74.00 -21.29 Peak 100 360
2 4565.00 38.65 14.40 53.05 74.00 -20.95 Peak 100 360
3 5965.00 36.36 16.47 52.83 74.00 -21.17 Peak 100 360
4 7565.00 34.56 18.83 53.39 74.00 -20.61 Peak 100 360
5 8500.00 33.66 19.60 53.26 74.00 -20.74 Peak 100 360
6 9655.00 32.36 21.37 $3.93 74.00 -20.27 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 10Hz for Average detection at frequency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.

9
Cerpass Technology Corp. Issued date : Dec, 27, 2010

Tel:886-2-2655-8100

Fax:886-2-2655-8200 Page No. . 320f53



o

CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1| CH1: 2403MHz Temperature 11 23°C
Memo : Humidity .| 65%
Level {dBuW/im) Date: 2010-12-22
107
FCC CLASS-B
4 . -
1 3 4 - FCC CLASS-B (AVG)
54 2 o
01000 5800, 10600. 15400. 20200, 25000
Fredquency (MHz)
Bead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH=z dBuV dE/ dBuW/m  dBuWim dEb cIm Deg
1 Z950.00 42.36 11.06 53.42 74.00 -20.58 Peak 100 360
2 4255.00 36.66 14,11 50,77 74.00 -23.23 Peak 100 360
3 E750.00 36,66 16.31 5z .97 74.00 -21.03 Peak 100 360
4 6565.00 35.98 17.39 53.37 74.00 -20.63 Peak 100 360
5 B575.00 36.66 19.73 E&.39 74.00 -17.61 Feak 100 360
3 9545.00 30.36 21.22 E1.55 74.00 -22.42 Peak 100 360
Notes

1. Result = FEead Walue 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 12Z0HKH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GIIz.

4, The resolution handwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The reszolution handwidth of test receiver/spectrum analyzer is 1MHz
ahd video bandwidth i= 10Hz for Average detection at frequency above
1GH=.

. The other emissions is too low to he measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | CH8: 2438MHz Temperature 11 23°C
Memo Humidity .| 65%
Level {dBuWin) Date: 2010-12-22
107
FCC CLASS-B
1 N )
24 A FCC CLASS-B (AVG)
54 & [
0 1000 K800, 10600. 15400. 20200. 25000
Frequency {(MHz)
Read Ant Tab
Item Freg Value Factor Fesult Limit Margin REemark Fos Fos
MH= dBuvf dB/m dBEuW/m  dBuW/m dE cm Deg
1 Z9E50.00 45.65 11.08 E6.71 74.00 -17.29 Peak 100 u]
2 4150.00 36.65 14.07 50.72 74,00 -23.28 Peak 100 u]
3 EO00D.00 36.66 15.57 5z.23 74,00 -21.77 Peak 100 u]
4 E350.00 36.66 15.96 Ez.62 74.00 -21.358 Peak 100 u]
5 6575.00 35.99 16.71 5z.70 74,00 -21.30 Peak 100 u]
3 7525.00 30.37 15.82 49,19 74,00 -24.81 Peak 100 u]
Notes:

1. Result = Bead Value + Factor

2. Factor = Lntenna Factor + Cable Loss - Awmplifier

3. The resolution handvidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1610z,

4. The reszolution handwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fredquency sbhove
1GH=.

5. The resolution handwvidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at frequency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

 J
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1| CHS8: 2438MHz Temperature 11 23°C
Memo Humidity .| 65%
Level (dBulin) Date: 2010-12-22
107
FCC CLASS-B
1 7 4 E FCC CLASS-B (AVG)
24 & q
01000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Read Ant Takh
Item Freg Value Factor RFe=ult Limit Hargin Remark Fa= Po=
MNH= ABuv dE/m dEuvV/m  dBul/m dE cm Deog
1 2950.00 42.36 11.06 53.42 74.00 -20.55 Peak 100 198
2 4015.00 36.65 14.01 50.66 74.00 -23.34 Peak 100 198
3 5350.00 36.66 15.96 52.62 74.00 -21.38 Peak 100 195
4 6015.00 36.6A 16.459 53.15 74.00 -20.85 Peak 100 195
5 T550.00 30.37 15.82 49,19 74.00 -Z4.81 Peak 100 195
G §565.00 32.60 19.7:2 52.38 74.00 -21.62 Peak 100 1395
Hotes:

1. RBesult = Read Value + Factor

2. Factor = Antenna Factor + Cshle Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 1Z0EKH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
deteaction at fregquency below 1GIIz.

4., The resclution bhandwidth of test receiver/spectrum analyzer i= 1MH=
and wvideo bandwidth is SHMHz for FPeak detection at frequency abhove
1GH=.

5. The resoclution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 10Hz for Average detecticn at frequency above
1GH=.

6. The other emissions is too low to he measured.

7. The data is worse case.

g
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .| CH16: 2478MHz Temperature 11 23°C
Memo Humidity .| 65%
Level {dBu'im}) Date: 2010-12-22
107
FCC|CLASS-B
1 23 4 ] B FCC CLASS-B (AVG)
LT )
01000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Remark Pos Pos
MHz ABuv dE/m dEuV/m dBEuV/m dE o Dedg
1 1950.00 45.37 7.05 £z.4z2 74,00 -21.58 Peak 100 360
2 4288.00 39.65 14,13 E3.78 74,00 -20.22 Peak 100 360
3 4325.00 38.465 15.10 53.75 74,00 -20.25 Peak 100 360
4 6015.00 3S6.66 16.49 53.15 74.00 -20.85 Peak 100 360
E 7EE5.00 35.65 15.83 B4, 45 74,00 -19.52 Peak 100 360
& Q366,00 32.37 20.98 £E3.35 74,00 -20.65 Peak 100 360
Notes:

1. Result = Read VWalue 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wvideo bandwidth iz 300kHz for Peak detection and Ouasi-peak
detection at frequency helow 1610z,

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=z
and video bandwidth is 3MHz for Peak detection at frequency asbove
1GH=.

5. The rezolution kandwidth of test receiver/spectrum analyzer i= 1MHz
and wvideo bandwidth is 10Hz for Average detection at frequency showve
1GH=.

6. The ocher emissions is too low to be measured.

7. The dats i=s worse case.

g
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 CH16: 2478MHz Temperature 23°C
Memo Humidity 65 %
Level (dBuVin) Date: 2010-12-22
107
FCC CLASS-B
YA g 5 FCC CLASS-B (AVG)
54 B
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB om Deg
1 1750.00 45.66 5.38 51.04 74.00 -22.96 Peak 100
2 1925.00 45.37 6.84 52.21 74.00 -21.79 Peak 100 0
3 2490.00 44.37 9.14 53.51 74.00 -20.49 Peak 100 0
4 2950.00 40.35 11.06 51.41 74,00 -22.59 Peak 100 0
) 5500.00 36.32 16.13 52.45 74.00 -21.55 Peak 100 0
6 6758.00 36.66 1743 53.79 74.00 -20.21 Peak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectruwm analyzer iz 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 10Hz for Average detection at frequency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.

Test engineer: 66 < U\

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

6. 6dB Bandwidth Measurement Data

6.1 Test Limit

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.
6.3 Test Setup Layout
LT Spectrum
Analvzer
6.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07
6.5 Test Result and Data
Test Date: Dec, 20, 2010 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
F 6dB Bandwidtn | _ccuPied
. requency andwi .
Modulation Standard | Channel (MH2) (MHz) Bandwidth
(MHz)
01 2403 14 4.2
DSSS 08 2438 1.2 4.3
16 2478 11 3.6
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Modulation Standard: DSSS
Channel: 01
® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -0.03 dB
Ref 20 dBm Att 30 dB SWT 50 ms 1.400000000 MHZ
20 Marker| 1 [T1
SLO7 dBm
10 402200000 GH
2
ﬁ
&R |,
|, //\} \\
| .. e \
. \W\\
/ R\W
MM‘/ U\‘\II'\L’\I.M Aol A ) .,u“nﬂ
|60
|70
—-80
Center 2.403 GHz 5 MHz/ Span 50 MH=z
Modulation Standard: DSSS
Channel: 08
® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.08 dB
Ref 20 dBm Att 30 dB SWT 50 ms 1.200000000 MHZ
20 Marker| 1 [T1
4147 dBm
-10 . il 400000 ©H
2
\T
&R |,
|, Jf) \
. \
[ ., / \\,
A‘J:O\\lv“l. AR A, Mh Agab ana, u,AI'AJJ
|-60
70
-80
Center 2.438 GHz 5 MHzZ/ Span 50 MH=z
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Modulation Standard: DSSS
Channel: 16
® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz -4.47 dB
Ref 20 dBm Attt 30 dB SWT 50 ms 1.100000000 MHZ
20 Marker| 1 [T1l
8L32 dBm
10 4 400000 EH
4 |,
N
val
/ \\m
/ \
&}N‘—‘v P et et '\/ \WNWMLLV AdrAey AJL/\N
60
70
-80
Center 2.478 GHz 5 MHz/ Span 50 MHz
Modulation Standard: DSSS, 99% Bandwidth
Channel: 01
® RBW 100 kHz Delta 2 [T1 ]
VBW 100 kHz 0.12 dB
Ref 20 dBm Attt 30 dB SWT 50 ms 4.200000000 MHZ
20 Marker| 1 [T1
-8L86 dBm
1o 400400000 GH
4 |,
a1
10 JJ
\
L
/ -
MMJ/ “L\MM Al AL Minﬂ
60
70
-80
Center 2.403 GHz 5 MHz/ Span 50 MHz
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Modulation Standard: DSSS, 99% Bandwidth

Channel: 08

®

Ref 20 dBm

Att

RBW 100 kHz

VEW 100 kHz
30 dB SWT 50 ms 4

Delta 2 [T1 ]

0.01 dB
.300000000 MH=Z

z0

10

Y

Marker

1 [T1
-8196 dBm
436200000 GH

-20

\
A
1

- 30

'S 0 —gadalat Akl A M

VTV VN ' .Alv.»/J

-80

Center 2.438 GH=z

5 MHz/

Modulation Standard: DSSS, 99% Bandwidth

Channel: 16

®

Ref 20 dBm

Attt

Span 50 MH=z

[T1 ]
-1l.62 dB
600000000 MHZ

20

|10

REW 100 kHz Delta Z

VBW 100 kHz
30 dB SWT 50 ms 3.
Marker

1 [T1
-8f18 dBm
478800000 =H

10

[,El&ﬂ._v Fu ey ot ’\/

|70

-80

Center 2.478 GHz

5 MHz/

Span 50 MHz

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

7. Maximum Peak Output Power

7.1

7.2

7.3

7.4

7.5

Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

Test Procedures

The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.

Power was read directly from the meter and cable loss connection was added to the reading to

obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

Test Setup Layout

EUT

Spectrum

Analvzer

Measurement Equipment

Instrument/Ancillary

Manufacturer

Model No.

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

R&S

FSP40

100047

2010/05/08

2011/05/07

Test Result and Data

Test Date: Dec, 20, 2010
Atmospheric pressure: 1020 hPa

Temperature: 25C
Humidity: 65%

Modulation Channel Frequency | Peak Power Output Peak Power Output
Standard (MH2z) (dBm) (mw)
01 2403 18.04 63.7
DSSS 08 2438 17.99 63.0
16 2478 17.08 51.1
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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o+ CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Modulation Standard: DSSS
Channel: 01
REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.5% dEm
Ref 20 dBm ALt 30 dB SWT 50 ms Z.403400000 GHz
1
10 "
B \\
10
v 1=
V4
=
ol [
|- 50
- 60
70
Center 2.403 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MH=z Power 18.04 dBm
adjacent Channel
Bandwidth 11 MHz Lower -31.24 dB
Spacing 16.5 MHz Upper -44.11 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHz Upper _____
Modulation Standard: DSSS
Channel: 08
REW 1 MHz Marker 1 [T1 ]
® VEW 3 MHz 11.51 dBm
Ref Z0 dBm Att 30 dB SWT 50 ms Z.438500000 GHz
1
L0 e,
, ‘\\
~10
722 [
I 4
L1 Mt
|- 50
- 60
- 70
Center Z.438 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MH=z Power 17.99 dBm
adjacent Channel
Bandwidth 11 MHzZ Lower -33.13 dBb
Spacing 16.5 MHz Upper -41.723 dB
Alternate Channel
Bandwidth 11 MEz Lower — —--—-
Spacing 27.5 MH=z Upper _____
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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CERPASS TECHNOLOGY CORP.

Report No

.- TEFI1011164

Modulation Standard: DSSS

Channel: 16
RBW 1 MHz Marker 1 [T1 |

® VEW 3 MHZ 11.36 dBm

ref 20 dBm att 30 dB SWT 50 ms 2.477400000 GHz
1

10 —
o
10

-2
30
e il I
|- 50
--50
70
Center 2.478 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 17.08 dBm
Adjacent Channel
Bandwidth 11 ME=z Lower -30.27 db
Spacing 16.5 MH=Z Upper -42 .26 dB
Alternate Channel
Bandwidth 11 MEzZ Loewer  —----
Spacing 27.5 MHz Uppe r ===

Cerpass Technology Corp. Issued date : Dec, 27, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

8. Power Spectral Density

8.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz

VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.
d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

8.3 Test Setup Layout
FUT Spectrum
Analyzer
8.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07
8.5 Test Result and Data

Test Date: Dec, 20, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25C
Humidity: 65%

: Frequency | Maximum Power Density of 3 kHz
Modulation Standard | Channel (MHz) Bandwidth (dBm)
01 2403 -0.16
DSSS 08 2438 -0.52
16 2478 -0.35
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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Report No.: TEFI1011164

Modulation Standard: DSSS
Channel: 01

®

Ref 20 dBm Attt

30

RBW 3
VBW 3

dB SWT 5

kHz
0 kH=z
00 s

Marker

2

1 [T1 ]
-0.1¢ dBm
.402877000 GH=z

z0

10

n ]|

AL

[l

il

=>q -

A
o

J 1N

-50

-60

-80

Center 2.403 GHz 150 kHz/ Span 1.% MH=z
Modulation Standard: DSSS
Channel: 08
® RBW 3 kH=z Marker 1 [T1 ]
VBW 30 kH=z -0.52 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.438687000 GHz
20 l
10
= |, =
., ™ A A W A m
ol VYV
f\J h Ay —

W

AN
I

A [

70

-80

Center 2.438 GHz

150 kHz/

Span 1.5 MH=z
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Modulation Standard: DSSS
Channel: 16
® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -0.35 dBm
Ref 20 dBm Att 30 dB SWT 500 = 2.477829000 GH=z
1
1 A AN (M ﬂ%ﬂ/\pﬂ[\,/—v\]fp n u] h;
VY PR NI
2 UA . |
kY w u '\J"
Cienter 2.478 GHz 150 kHz/ Span 1.5 MH=z
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)
9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Setboth RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span

including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout
T Spectrum
Analvzer

9.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07

9.5 Test Result and Data

Test Date: Dec, 20, 2010 Temperature: 25C

Atmospheric pressure: 1020 hPa Humidity: 65%

Modulation Channel Frequency maximum value in maximum value (dBm)
Standard (MHz) frequency (MHz)
01 2403 2399.3 -12.97
DSSS
16 2478 2483.8 -31.71
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
Modulation Standard: DSSS
Channel: 01
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -12.97 dBPm
Ref 20 dBm Att 30 dB SWT 125 m= 2.399300000 GH=z
20
10 Iy
{\
== |,
— D1 -9.0/5 dBm - ,Af \\.
| .. /J/
20
/ W\
WWAI"\L-M,-. h,-mk-v’y MWM
- 60
|70
-80
Center 2.4 GHz 5 MHzZ/ Span 50 MH=z
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -44.76 dPm
Ref 0 dBm Att 10 dB SWT 2.5 s 4.795000000 GHz
° *
— D1 -9.0/6 dBm
vz=v )
20
|-40
L
¥
|- S0
|
L_ bbbk Mo g
Kt ) e
|50
-3s0
-100
Start 2.5 GH=z 2.25 GHz/ Stop 25 GHz
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1011164

Modulation Standard: DSSS

Channel: 16
® REBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz ~31.71 dBm

Ref 20 dBm Att 30 4B SWT 125 ms 2.483800000 GHz
20
10 N

&= |, r\(
5 D1 -9.255 dBm Jﬂ/ 1
| .o N \\
B \Wi

kel / \L\\“UMW'-«.M. AN ] M.Jﬁ'\‘ L&

v e d L hae b A A = AL Wi
|50
|70
—-80

Center 2.4835 GHz 5 MHz/

RBW 100 kH=z
VBW 100 kHz

Span 50 MH=z

Marker 1 [T1 ]

-37.46 dBm

Ref 0 dBm att 10 dB SWT 2.5 s 4.330000000 GHz
a
- D1 -9.25 dBm
L P
[z =w [
L 30
1
v
40
WWWWW
" T PPTRAEY | TN | [y
gl S L P e R
| 50
50
~100

Start 2.5 GHz 2.2% GHz/

Stop 25 GHz
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1011164
9.6 Restrict Band Emission Measurement Data
Test Date: Dec, 20, 2010 Temperature: 23°C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Standard: DSSS
Channel 1 Fundamental Frequency: 2403 MHz
Frequency| Ant-Pol Rl\:;?r:g Corrected | Result | . Limit (dBuV/m)| pargin | Table |Ant High
(MHz) HV (dBuV) Factor (dB) | (dBuV/m) Peak | Ave | (dB) | Deg. | (cm)
2355.08 H 48.11 8.68 56.79 | Peak | 74 54 |-17.21 0 100
2354.88 H 35.20 8.68 43.88 Ave 74 54 |-10.12 0 100
2354.88 \% 49.45 8.68 58.13 | Peak | 74 54 |-15.87 0 100
2354.88 \% 35.96 8.68 44.64 Ave 74 54 | -9.36 0 100
Channel 16 Fundamental Frequency: 2478 MHz
Frequency| Ant-Pol Rl\e/laeg?r:g Corrected | Result | Limit (dBUV/m)| pargin | Table |Ant High
(MHz) H/IV (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (cm)
2487.92 H 44.65 9.14 53.79 | Peak | 74 54 |-20.21 0 100
2483.57 H 31.84 9.12 40.96 Ave 74 54 |-13.04 0 100
2483.55 \Y, 52.22 9.12 61.34 | Peak | 74 54 |-12.66 0 100
2483.57 \% 32.05 9.12 41.17 Ave 74 54 |-12.83 0 100
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
Cerpass Technology Corp. Issued date : Dec, 27, 2010
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 - 2.19050 16.80425 - 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
4.17725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 - 9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 - 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 — 1710.0
1718.8 - 1722.2
2200.0 - 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 - 3267.0
3332.0 - 3339.0
3345.8 - 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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